ltem No.

Item Description

503201 E4 Lightweight 34T Front/Rear Pulley
503202 E4 Front Lightweight Ball Diff Outdrive Set
' E4FS Spare Parts 503203 E4 New Ball Diff Plate (2)
Item No. Item Description . 503205 E4 Rear Lightweight Ball Diff Outdrive Set
503101 | E4 Rear Belt Tensioner Set 503207 E4 New Upper Deck Stiffener Mount
503103 E4 Rear Lower Inner Hinge Pin (2) 503208 E4 Upper Deck Front Stiffener Post (2)
503104 E4 Alum. Hinge Pin Ball (4) 503209 E4 2.5mm Carbon Fiber Upper Deck
503106 E4 Alum. Rear Motor Mount Linkage Post Set 503210 E4 Single Bell Crank Steering System
503107 . E4 Alum. Rear Left Bulkhead | 503211 E4 New Upper Deck Mount
503108 E4 Alum. Rear Right Bulkhead 503212 E4 New Wide Side Belt
503109 E4 Alum. Main Shaft Left Mount 503213 E4 New Caster Block Ball Stud (4)
503110 - E4 Alum. Motor Mount 503214 E4 Caster Block Lower Screw (4)
503112 E4 Alum. Front Left Bulkhead 503215 E4 Lightweight Caster Block Set (6 degree)
503113 E4 Alum. Front Right Bulkhead - 503216 E4 Alum. 7075 Front/Rear Universal Joint (2)
503115 E4 Front Rear Hinge Pin Mount Set 503218 E4 Lightweight Rear Front Hinge Pin Mount
503116 _ E4 Front Lower Arm Set 503219 E4 Speedo & Motor Vent Mount
503117 E4 5x4mm Ball Stud (6) 503220 E4 3mm Carbon Fiber Chassis
503118 E4 Front Lower Inner Hinge Pin (2) . 503221 E4 Lightweight HD Battery Mount Set
503119 . E4 Front Front Hinge Pin Mount | 503222 E4 Nylon 18T Center Pulley
503120 E4 Hinge Pin Mont Nylon Ball Cap 503223 E4 Special Precision Spur Gear 1167
503121 | E4 Short Ball Cup (6) 503224 E4 Lightweight Rear Bulkhead Upper Mount
503122 E4 Alum. Turnbuckle (2) 503225 E4FS Rear Lower Arm Set
503123 . E4 Alum. Anti-Roll Bar Ball (4) 503226 E4 Special Servo Disc Ball Cup (2)
503125 E4 Front Steering Block Set 503227 E4 Alum. 3.1x6.5x5mm Washer (6)
503127 E4 Steering Block 5x10mm Ball Stud (4) 503230 E4 Front Belt Tensioner Set
503130 E4 Front Lower Quter Hinge Pin (2) 502268 G4 Thick Servo Arm (Futaba) (2)
503134 - E4 Alum. Anti-Roll Bar Mount 502249 G4 Thick Servo Arm (Ko, Sanwa & JR) (2)
503135 E4 Anti-Roll Bar 1.2mm (4) . 111007ST | 3mm Steel Locknut (10)
503137 | E4 Front Carbon Shock Tower 111046 4mm Alum. Flanged Lock Nut (Thin) (4)
503138 . E4 Front Carbon Shock Tower 111120 R6 R-clip (10)
503139 E4 Front Carbon Shock Tower 115024 4mm Short Thread Ball Stud & Ball Cup (for 3mm rod) (5)
503140 E4 Long Ball Cup (6) . 116202 E-clip 2.5 (10)
503141 . E4 Middle Shaft Mount - 116206 | 2x10mm Pin (10)
503144 E4 Pulley O-Ring 7x2mm (10) 116219 3x6.5x2mm Alum.Washer(6)
503145 E4 Bumper Post Set 116132C 3x20mm CR Adjustable Rod (2)
503144 E4 Bumper Mount 116132-5C | 3x25mm CR Adjustable Rod (2)
503147 | E4 Foam Bumper  116133C | 3x30mm CR Adjustable Rod (2)
503148 . E4 Front Body Post Set 116216 3x6.5x1mm Alum. Washer (6)
503150 E4 Rear Bracket 116219 3x6.5x2mm Alum. Washer(6)
503152 E4 Rear Hub Carrier (2) 126303NL | 3x3mm Thread Lock Set Screw (6)
503153 . E4 Rear Lower Outer Hinge Pin (2) 1263035 Ix3mm Set Screw (6)
503154 E4 Rear Hub Carrier Washer (4) | 126306 Jx6mm Steel FH Screw (6)
503156 | E4 Ball Diff Steel Ball 2.5mm (12) 126306BU | 3x6mm Steel Button Head Screw (6)
503159 E4 Ball Diff Bearing 3x8x2.5mm (2) ~ 126306HT | 3x6mm High Torque Steel FH Screw (6)
503140 E4 Ball Diff Hardware Set 1263065 3x6mm Set Screw (6)
503161 | E4 Alum. Main Shaft 126308 Ix8mm Steel F.H. Screw (6)
503144 E4 Spur Gear Holder ~ 126308BU | 3x8mm Steel Button Head Screw (6)
503144 | E4 Carbon Rear Shock Tower | 126308C 3x8mm Steel Cap Screw (6)
5031467 E4 Rear Body Post Set 126308HT | 3xBmm High Torque Steel FH Screw (6)
503149 E4 Main Shaft Upper Mount Set 126310 3x10mm Steel F.H. Screw (6)
503170 E4 Side Belt Tensioner Set | 1264035 4x3mm Set Screw
503172 E4 5th Body Post Set | 150306  3x6x2.5mm Bearing (2)
503180 | E4 Shock Spring Mount & Ball Cup (4) 150508 5x8x2.5mm Bearing (2)
503183 E4 Shock Spring (2) 150612 6x12x4mm Bearing (4)
503190 E4 New Shock Cap Set (2) 150814 8x14x4mm Bearing (2)
50311 E4 New Shock Bladder (4) 151 015 10x15x4mm Bearing (4)
503192 | E4 New Shock Shaft & Piston Set (2) 151218 12x18x4mm Bearing (4)
503193 E4 New Hard Coaled Alum. Shock Body (2) ' 114131-4A | 3x14mm Alum. 7075 Adjustable Rod (2)
503174 | E4 Shock Body Hardware Set (2) - 116133A 3x30mm Alum. 7075 Adjustable Rod (2)
503196 E4 Lightweight Front Bulkhead Upper Mount 116134A Jx40mm Alum, 7075 Adjustable Rod (2)
503197 E4 Lightweight 17T Side Pulley 116221 2x9.5mm Pin (10)
503198 | E4 New Alum. 7075 Middle Shaft 150308TL 3x8mm Thrust Bearing Lite (1)
503199 E4 New Alum. 7075 Motor Mount K6301 Black Grease (for thrust bearing as well, 4g)
503200 E4 New Wide Front Belt K6302 Ball Diff Lube (4g)
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